## Third Party Test Report

**DATE:** May 5, 2023 **FILE:** WORPRO.A041323A

**PO #:** 154799

ATTN: Kimberly Roten

ance Manager

CLIENT: Worldwide Protective Products

1409 Worldwide Lane Wilkesboro, NC 28697

## SAMPLE IDENTIFIED BY CLIENT AS:

Gloves Submitted

Name: 50G Ref: 5 pairs Color Gold

## TEST PROCEDURES:

## TEST RESULTS:

CONDUCTIVE & COMPRESSIVE HEAT

	COMBOCIIVE & COMMEDDIVE MEAT		
	RESISTANCE	(CCHR) PER	
	ASTM F1060, AS RECEIVED		THICKNESS PER ASTM
	TIME TO PAIN	TIME TO BURN	D1777 OPTION 1
	********		******
SPECIMEN 1	15.06 seconds	30.44 seconds	0.2398 in
SPECIMEN 2	13.37 seconds	29.25 seconds	0.2357 in
SPECIMEN 3	14.02 seconds	30.07 seconds	0.2334 in
SPECIMEN 4	15.92 seconds	32.88 seconds	0.2368 in
SPECIMEN 5	15.27 seconds	31.20 seconds	0.2398 in
******	********		***********
<b>AVERAGE</b>	14.73 seconds	30.77 seconds	0.2371 in

Plate Temperature: 608°F (320°C)

Signed For The Company By

Laboratory Manager

CS/05

The findings and results in this test report apply only to the specific sample(s) submitted to us by the client for testing.

Unless otherwise specified, all compliance statements are simple acceptance. Terms and Conditions: <a href="http://wartest.com/resources/terms-and-conditions/">htt ://wartest.com/resources/terms-and-conditions/</a>